: SERVICE

SECTION 7

Parts Breakdown

-21-

G8690 Variable Speed Wood Lathe



Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 PSO5M PHLP HD SCR M5-.8 X 8 46 PSS01M SET SCREW M6-1 X 10

2 PWO02M FLAT WASHER 5MM 47 P8690047 FOOT

3 P8690003 PROTECTING PLATE 47A |P8690047A FOOT-MOTOR SIDE

4 PS08M PHLP HD SCR M5-.8 X 12 48 P8690048 COVER

5 P8690005 RUBBER SHEATH 49 PSS01M SET SCREW M6-1 X 10

6 PWO3M FLAT WASHER 6MM 50 PLWO6M LOCK WASHER 10MM

7 PSBO1M CAP SCREW M6-1 X 16 51 PSB64M CAP SCREW M10-1.5 X 25
8 PSO5M PHLP HD SCR M5-.8 X 8 52 PWO0O6M FLAT WASHER 12MM

9 PLWO1M LOCK WASHER 5MM 53 PWO06M FLAT WASHER 12MM

10 PWO3M FLAT WASHER 6MM 54 PWRCRD110L |POWER CORD 16-GAUGE 3-WIRE 73"
11 PS34 PHLP HD SCR M3-.5 X 25 55 P8690055 TOOL REST HANDLE

12 P8690012 CONNECTING POST 56 P8690056 HANDLE END

13 PS11M PHLP HD SCR M6-1 X 16 57 P8690057 LOWER TOOL REST BRACKET
14 PWO3M FLAT WASHER 6MM 58 P8690058 STAR KNOB

15 P8690015 HEADSTOCK 59 P8690059 TAILSTOCK BRACKET HANDLE
16 P8690016 SPINDLE 60 P8690060 HANDLE END

17 P8690017 SPECIAL SPINDLE NUT M18 X 1.5 61 P8690061 TAILSTOCK BRACKET

18 G2521 MT #1 SPUR CENTER 62 PAWO3M HEX WRENCH 3MM

19 P8690019 FACE PLATE 4" 63 P8690063 SPECIAL WRENCH

20 G1192 LIVE CENTER 64 PHTEK11M TAP SCREW M3-.5 X 8

21 P80028 BALL BEARING 80028 65 P8690065 ELECTRONIC CIRCUIT

22 P8690022 TAPER SHAFT 66 P8690066 SPEED KNOB

23 P8690023 TAILSTOCK 67 P8690067 SPECIAL NUT M8-1.25 X 4
24 P8690024 TAPER CASE 68 P8690068 POTENTIAL DEVICE

25 P8690025 GUIDE SCREW M8-1.25 X 70 69 PS08M PHLP HD SCR M5-.8 X 12
26 P9247062 COLLAR 70 P8690070 TOP PLATE

27 P8690027 HAND WHEEL 71 G8992 POWER SWITCH

28 PSS03M SET SCREW M6-1 X 8 72 P8690072 FUSE HOLDER

29 P8690029 GROUNDING MARK 72A  [P8690072A FUSE 3.5A

30 PRO3M EXT RETAINING RING 12MM 73 P8690073 SPECIAL NUT M12 X 5

31 P8690031 TIMING BELT 74 P8690074 MOTOR PULLEY

32 P8690032 SPINDLE PULLEY 75 P8690075 MOTOR D.C.

33 P6202 BALL BEARING 620277 76 P8690076 COVER

34 P8690034 BEARING COVER 77 P8690077 NAME PLATE

35 P6204 BALL BEARING 6204727 78 P8690078 WARNING LABEL

36 P8690036 UPPER TOOL REST BRACKET 79 PS02M PHLP HD SCR M4-.7 X 12
37 P8690037 TOOL REST BASE 80 P8690080 PRESS PLATE

38 PSB160M CAP SCREW M12-1.75 X 65 81 P8690081 SUPPORT

39 P8690039 TOOL REST SHAFT 82 PS02M PHLP HD SCR M4-.7 X 12
40 PSS03M SET SCREW M6-1 X 8 83 P8690083 PROTECTING COVER

41 P8690041 TOOL REST 84 P8690084 SPEED CONTROL LABEL
42 P8690042 STUD SCR M12-1.75 X 65 85 PSB31M CAP SCREW M8-1.25 X 25
43 P8690043 STAR KNOB 86 PLABEL-14 ELECTRICITY LABEL

44 PSS02M SET SCREW M6-1 X 8 87 P8690087 DIRECTIONAL LABEL

45 P8690045 GUIDE BAR

-22- g G8690 Variable Speed Wood Lathe



